
8:General:0471-2312910,2318153,2318154,2318155Chairrnan:23l8l50MernberSeoretary:2318151

E-mail:rns.kspcb@gov.inFAX:0471 -2.i1s134.2318152 rvelr:WWW.kspcb.kerala,gov.in
(ERATA

ffi KERATJTSTATEPOLLUTTONCONTROLBOARD

'lfff PattomP.O.,Thiruvananthapuram-695004

PCB/HO/EE3/MPR/ 1 O 12023

From

The Mernber Secretary

Io
The Secretary

Ministry of Jal Shakthi,

Departrnent of Water Resources, River

Development & Ganga Rejuvenation, Shram

Shakti Bhawan, RafiMarg, New Delhi-110001

Yours faithfully,

,t/y
MEMBER SECRETARY

Date2710412023

Sub:-Forwarding Monthly Progress Report for the rnonth of February 2023 -reg.

Ref:-Order of the Hon'ble NGT in the matter of O.A.No.67312018

Sir,

Kind attention is invited to the subject matter. The report prepared in revised
[...]
Corporation
(AMRUT)

O.I MLD
Tendered but not awarded:
+Legacy waste dumped a1

tlte proposed location is to
be removed for starting
physical works.

'' The Techrrical Cornrnittee
meeting held on 11110122

* Two bids receivec

& the bids are under

scrutiny.

30.09.2023



decided to tender the work

with technology kept as open

and the Council held on

28112122 gave consent for the

same.
* Tender was floated by the

ULB on 19101123 with

02102123 as the last date ol

bid submission & 04102123 as

the date ofopening.

J/ CHC

Kilimanoor,
Kilirnanoor

Block

Panchayath ,

Trivandrum

0.096 MLD At DPR Stage The agency is not

responding to DPR

corrections

mentioned.

3110312023

38 CHC AlathLrr,

Alathur Block

Panchayat . Palal<kad

0.090 At DPR Stage Project having

issue with land

availability.

Agency to study

about vertical STP

at the same

location

3v0312023

39 l'aluk Hospital

Pampady,

Pampady Block
panchayat,

Kottayam

0.085 Tendering stage Send to EE, LID

&EW for getting

TS of Electrical

works

40 65 KLD Sewage

Treatment Plant at

Taluk Head Quarters
Hospital Vythiri,
Kalpetta

Block

Panchayat,

Wayanad

0.065 Ar DPR Stage DPR modification

ongoing.

3110312023

+1

ETP at Tirur
Municipality

0.060 At DPR Stage DPR returned to

LSGI for

correction.

Corrected DPR

received at SM

31t0312023

42 FSTP at Varkala

Municipality,

Thiruvanant ha

puram

(IMPACT

KERALA Lrd)

50 KLD

Septage TP

RKI issued AS on

281212022. Estimate

verification in process.

Fire NOC issue sorted

out as letter received

from Irire dept that
NOC not needed.

Formal approval to be

given for tendering.

DPR approved by

RKI.



\,

43 Sewage J'reatment Plant

50 KLD, Anchal Block
Panchayat, Kollam

0.05 At DPR Stage DPR corrections to

be done

3U03t2023

44 STP at l'hottumadi
Colorry, Alappuzlia

0.0s Tendered but not awarded

The detailed engineering

repoft sr-rbmitted by the bidder

was discLrssed in the

Technical Committee held on

21101123 & the Comrnittee

directed the ULB to get the

design & drawings vetted by

an IIT or NIT.

The ULB sr"rbrnitted the

design & drawings tc

IIT Palakkad for

vetting on 0l ,02.2023

30.09.2023

45
'falLrk Hospital ,

Neeleswararn

MLrnicipality

Kasaragod

0.040 At DPR Stage Revised AS awaited 3110312023

46 STP for government

Ayurveda hospital,

Kodal<ara GP, Thrissur

0.035 At DPR Stage DPR retr"rrned for
:ecasting the

:stimate.

3110312023

47 STP at CHC Konni,

Konni Block Panchavat

Pathanamthitta

0.032 At DPR Stage DPR prepared by

KWA.
3U0312023

48 ETP at Kodimatha,

Kottayam Municipality
0.030

At DPR Stage

DPR returned to

LSGI

31103t2023

49 ETP for slaughterhouse,

Marakkadavu,

Ernakulanr

0.030

At DPR Stage

DPR received at

SM office
31103t2023

50 STP at private bus

station, Kothayikkunnu,

Thodupuzha municipality

Idukki

0.03 Iendering stage. IS Issued

. The status of compliance of remaining STPs less than 30 KLD is attached as enclosure 1.

IV.Details of Industrial Pollution:

. Total registered industrial and non industrial units - 1,25,142



A

. 49560 consents issued from2020 onwards- More industries are brought under consent

purview

. 11551 effluent generating units (large and medium:298; Small scale- 11,253) (as per

dossier)

. Primary Treatment facility provided in the units.

. OCEMS facility is provided in the Red Large Industries

. OCEMS facility provided in 39 industries and the results are linked to the

SPCB/CPCB servers. In case of exceedance follow up is done.

. Quantity of effluent generated from the industries in MLD: 168.768

. Quantity of Hazardous Sludge generated from the Industries in TPA :2584.572

. For industrial units ETP is provided.

. Number of industrial units connected to CETP: As per the available data-64 nos

. Number and total capacity of CETPs (details of existing/under construction /proposed)

I. 10 nos of CETPs are functional (Total Capacity - 11.145 MLD), I CETP having

capacity 0.25 MLD not operational due to non availability of waste water.

II. Proposed CETPs -2 nos. (Total Capacity- 3.1MLD).

4.1.Details of existing/under construction/proposed CETPs in the State

No, CETP location
CETP Installed
capaclty

CETP

Utilisation
capacity

Operational Status

OPERATIONAL

I Kinfra Apparel Park, St.

Xavier's College P.O,

Thumba,

Thiruvananthapuram

4.5ML
D 4.5MLD

Operational

2
CETP,I(INFRA,
Elarnannoor,

Pathanarrthitta

O.22MLD

Operational (pH-6.6(l-imit 5.5-9.0), BOD-

3O(Limit 30), All parameters are within

the limit as per analysis report 18.03.202-i)

J Mega FoodPark, Aroor
Alappuzha 2MLD

).5MLD Operational

4 Sea Food Park (India) Ltd.,

Aroor, Alappuzha
0.3 MLD 0.3 MLD

Operutiottul. Dischurge.fronr I 0

seulitotl rttrits is treuled itt tlris CEI'I'
t+,hich is in operutiott& connected to

OCEMS

tuillt 4 puranteters is itt operolion,



-
5 SEZ, I(al<kanad,

Cochin Special

Economic Zone

Ernakulam

1.6ML

D

I.6MLD
Working

6 Kinfra Srnall Industries

Park

Nellad, Mazhuvanoor,

Ernakulam -686721

O,4ML

D
O.4MLD

Operational (Parameters

complied with standurds

stipulated except sulphides )

7 Rubber Park India Private

Limited, CommonEffl uent

Treatment Planl,2A,
Kar-rdileeyarrr, Rubber Park,

Val ayanchi rangara,

Ernakulam - 683556

0.25 MLD

0.25 MLD

Op e r at i o n a I ( Par ameters

complied witlt standqrds

stipuluted Except

BOD,CODrammonical

ttit roge n,s u lp h ides) (p H-
7. 62,8 OD- 1 1 hmg/l,COD-3 20

mg/l,O il & G reus e-B D L,SS- 6 3. 6

mg/l,TDS-1387.6

mg/l,A mmo ni c al Nit r o g e n
7 3. 4 mg/l,S u lp h lde s - 3 I 4

mg/l,Flurides-
0. 8 3 mg/l,C h lo rides - 1 0 3

mg/l,S ulphides- I I 1. 3 2

mg/l,P he no lic co mp o unds- B DL)
8

CSEZ, I(akkanad, Cochin

Special Economic Zone

Ernakulan.r

I

MLD

Trial run

9 Ki nfra Techno Industrial

Park,

KakkancheryChelambara

P.O, Malappuran't

0.675

MLD
O,675MLD

Op e r atio n al ( P ar amete rs

complied with stundurds

stipulated)

l0 I(i nfia Texti le Centre,

Nadukani, Pallivayal P.O,

Thaliparambu, Kannur -
670 142

0.2

MLD
O.2MLD

O p e r at i o n a I ( P ar ameterc

complied witlt standarcls

stipulated)

NOT OPERATIONAL

t\t
KSIDC. Valiyavel icham.

Kuthuparamba

Kannur

0.25 MLD

Not Operational due to non

availability of waste water

PROPOSED

t2
CETP, Chandiroor

I st phase t.5

MLD 2",phase

I.5MLD

Not started construction . Land
provided by society.Rs 300lakhs was

issued by the Board for the
implementation. But the project not get

started.



l3
CETP, Industrial

department ,Aroor

More than

IOOI(LD
Proposed CETP land not get acquired

by DIC from JIS International Exports

Pvt Ltd (cold store).Capacity not get

finalized by Industrial

department.Work al lotted to

KITCO.There is case in High

Court regarding land acquisition . A,D, I

&C informed that the stay in WP (C)

29 I 63 12021 i s conti nuing

INSPECTION REPORT - MALAPPURAM

January-2023

SI

No Date of
Inspection

Name of
hospital

No.of
beds

Quantity of
Effluent(l/

d) ETP Units

Analysis Report of Effluent santple

(pl-l,BoD,FC)

Mode of
disposal

o{'

treated

Mode

of
d isposa

lof
ETP

Si udge

P

H

BOD
(MG/l

)

TOTAL
SUSPENDE

D SOLIDS
(mgll)

OIL
AND

GREAS

E

FC(cfu/10

0)

I

25.01.202

J

Al Salan-ra

Hospital

Vengara 29 20.1

Screen

chamber,oil

& grease

trap

collection

tank,

aeration

tanl<,

settling tank

Filter feed

tank,

presure sand

filter
chlorination,

activared

carbon filter
7.

6 52 212 BDL 80

Irrigatio

n.

fl ush ing,

garden irr

o
E

Used

as

lTlanure

2

2s.01.202

3

VMC
Hospital

Vengara 29 t5

Screen

chamber,oil

& grease

traP

collection
tank,

aeration

tank,

settling tank

Filter feed

tank,

presure sand

filter
chlorination,

activared

carbon filter
7.

J 6.2 28 BDL 45

Irrigatio

n"

flushing,

gardenin
ab

Used

AS

manure

3

2s.01.202

3

M.K. Haji

orphanage

Hospital r00 12.5

Screen

charnber,oil

& grease

7.

6 I 3.8 56 BDL 5

Irrigatio

n,

flushing,

Used

as

manure



'fi ru ran gad

i

trap

collection

tank,

aeration

tank,

settling tank

Filter feed

tank,

presure sand

filter
chlorination,

activared

carbon filter

gardenin

b

4

5

2s.01.202

3

Karuna

Multi Spe

ciality
Hospital

Parappana

gadi 25 30

Screen

chamber,oil

& grease

trap

collection

tank,

aeratiorr

tank,

settling tank

Filter f'eed

tank,

presure sand

filter
chlorination,

activared

carbon filter
7.

9 56 224 BDL 55

Irrigatio

n,

flushing,

gardenin

Used

as

manure

t8.01.202

3

Craft

Hospital

Perinthalm

anna 46 25

Screen

charrber,oil

& grease

trap

collection

tank,

aeration

tanl<,

settling tank

Filter feed

tank,

presure sand

filter
chlorination,

activared

carbon filter 6 49.8 212 BDL 20

Irrigatio

n,

flushing,

gardenin

b

Used

as

manure

Effluent Treatment Plants

Alappuzha

Sl. No.

I ndustry

Name Type

Consunrp

tion of
water in

MLD

Efflue

nt

quanti

ty in
MLD

Mode

of
disposa

I

ETP

Units

Date of
monito

ring

Limiting
Standards

Latest

analys is

repoft

Confbrming

to Standards

or not if not

steps taken



I

Penver

PlodLrcts Pvt

Lrd

Developnrent

Area

Aroor.P.O

Alappuzha-

688 534 Fish Processing 0,1 0.08 Soakpit

31.03.2

023

pH=6.9,BO

D:7.2mgll,S

S:88rng/l,O

IL&
GREASE:5.

Zr"ngll

Results within

lirnits

2

Sanj ivani

multispeciality

Hospital

chengannur Hospital 0.065 0.052 Soakpit

04.04.2

023

pH:7.5,BO

D:21.6mgfl,
SS:40mgil,

OIL &
GREASE:4.

3mg/l

Results within

linrits

Thrissur District

Sl. No.

Industry

Nanre

Industry

Type

Consurn

ption of
water in

MLD

Effluen

t

quantit

yin
MLD

Mode of
disposal

ETP Units Date

of
monit

oring

Limiting
Standard

S

Latest

analysis

repoft

Confonning

to Standards

or not ifnot
steps taken

I

Nitta Gelatin

lndia Linrited

Kathikudarn

I(oratty

Thrissur

Gelatin

Manufactu

ring unit 0.43s 2.735

River

discharge

Equalisation

Tank, Biogas

plant, Flash

rnixer,

Flocoulator,

Primary

Clarifler,

Aeration

Tank, Sludge

Thickener,

Rotary Drutn

Filter,

Secondary

Clarifier, Plate

and Franre

filter presses,

Tertiary

Clarifier, Sand

Filter

21.03

.2023

pH- 6.5-

8.5,

COD-

250mgll,

BOD-

Zlmgll,
SS-

lOOmgil,

Oil&Gre
ase-

l0rng/l,
Phosphat

e-5mgil,

Ammoni

acal

Nitrogen
-5Omg/l

pH-8.15,

BOD-

l3.25mgll,

COD-

l84mg/1,

SS-

7.25mgll,

Ammoniacal

Nitrogen-

0.248m911,

Oil&Grease-

l.l2mg/1,

Phosphates-

0.502mg/1,

TDS-

21}mgll

All
parameters are

within the

lirnit

2

KSB MIL
Controls Ltd.,

Meladoor,

Mala,

Annamanada

P.O, 'lhrissur
Control

valves 0.0367

0.0293

6 Irrigation

Grit chamber,

Oil&Grease

Trap,

Equalisation

Tank,

Aeration

Tank, Settling

Tank,

Pressure Sand

Filter,

Activated

Carbon Filter,

Treated Water

Storage Tank

16.02

.2023

pH 6.5-

8.5,

BOD-3

mg/I, SS

- 20mg/1,

Oil&Gre
ase -

lmg/|,
Paint

Booth -

l5OMgi
Nm^3

pH - 9.4,

BOD -1.28

mg/[, SS -

BDL, OiI

and Grease -

BDL

Instructed to

bring the ptl
value within

the limit



3

Mother

Ilospital (P)

t,td Pullazhi

(P.O) Olari
'l'hrissur 680

012 Hospital 0.1 04 0.0832 Soak pit

Screen, Oil

trap, Flash

Mixer,

Flocculator,

Primary

clarifier,

Equalisation

tank,

Anaerobic

reactor,

Aeration Unit,

Secondary

Clarifier,

Tertiary

clarifier,

Disinfection

unit, Pressure

sand filter,
Activated

carbon filter,
Filter press,

Storage taflk,

Soak pit
r 8.01

.2023

I pH-s.s-
I

I e. ss-
|00mg/|,

Oil&slea

se-

l0mg/I,

BOD-

30mg/1,

COD-

250mgll,
Bio

Assay

Test-

90%

survi val

of fish

after 96

hrs in

l00o/o

treated

effluent(

prior to

disinfecti

on)

pl'l - 9.45,

BOD - 2.88

rrg/1, COD -

4 rng/I, S.S -

1.62 m{|,
Oil and

Crease -

BDL

Ernakulam District

Sl. No.

Industry

Name

Industry

Type

Consurr-r

lrtion of
water in

MLD

Effluen

t
quantit

yin
MLD

Mode of
disposal

ETP Units Date

of
monit

oring

Limiting
Standard

S

Latest

analysis

report

Confonning

to Standards

or not ifnot
steps taken

I

Sr-rd Cherrie

Chemical

0.45 0.4s

Perivar-

downstre

am of_

Pathalam

1.oil traps

2.equilisatio

n tank

3.flash mixer 20.0

pH-
5.5-9,0,

pH - 7.45,

SS-38
mg/I. Hexa

Status -

Cornplied

ss- 100

rne/l^

Hexa

chromiu

m-
0.1mg/1.

oil and

grease -
lldta-Prya1q l0ms/l chromium -

BDL. oil
and grease

Limited

Edalar

Industrial

DevelopmeryL

ftee-
ammoni

a-
5ms/l

- BDL. fiee
amrrronia -

Area

Binanipuram
ammonl 0.613r"nsll

acal

n!tlOgen

lTtmon
P.O. Pin - Catalvst 4.clarifier

5.filter press

2.20

23

nitrogen
683 502 Industr)i bund - 50rne/l 33.857mgi I



V. Solid Waste Manasement:

Total number of Urban Local Bodies and their Population: 93 Urban Local Bodies (6

Corporation and 87 Municipalities) , Total Urban Population : 79,36,885 (As per

20lL Census)

. Curent Municipal Solid Waste Generation:3472 TPD (Urban local bodies-

Based on population)

: ffi ,il:,fi']",,, *;:';:u""-"* : 267 rPD

(The reduction in gap is due to the inclusion of recently commissioned rendering

plants for processing the chicken waste . There is no live dump sites in the state .

the quantity of 342 TPD is disposed through household facilities like compost pits

and however action is being taken to divert it in the proposed centralized facility)

The District wise number of units are given below;

8 Waste to energy plants in progress (DPR stage-l no, Tendering stage-l no, Bid

evaluation stage- 2 nos. ,lnitial stage of construction-2 nos, Land identified-2 nos)

The Additional Chief Secretary ,Local Self Department has submitted the action

taken Report on the implementation of Solid Waste Management in the

state.Status repoft of Local self Government department is submitted herewith.

1. Status of proposed Waste- to- Energy Plants

Status report of Waste to Energy Plant

sl.
No,

Waste to

Energyplant

Land Identifipd Procured Status

I I(ozhikode

Njaliyanparambu

Kozhikode

corporation

(Govt. land) l2 .67 acre

at Njaliyanparabu

. Work awarded to Zonla Infratech Private Limited

for the construction of Waste to Energy Plant.

o Consent to establish was issued to Malabar

Waste Management Private t-imited on l2-8-

2O2O with a validity upto 30-6-2023 for thc

generation of 6MW electricity and 201' ol'

compost.

o Biominirtg of legacy waste is 75olo complete.

The total area for biomining is L8 acres.

o All licenses from the corresponding depaftnrents

were obtaitred for the construction of waste to

energy plant. Preliminary site worl<

started.F-inancial closure is expected to be

achieved by the end ofthe month.

Work will be started only after monsoon.



\,
2 Kannur Chelora I(annur

Corporation
(Govt. Land)

9,7 acres at

Chelora

. Work of WtE plant can be started only after the
work of biomining is carried out. WtE plant is
proposed in 9.7 acres of land after clearing the
legacy waste.

o Tendering completed and DPR prepared by Blue
planet. Consent application is yet to be received.

. For biomining, volume of legacy waste

- 1,22,844 m3 (NIT). First given to Zonta and
they asked to revise the amount of biomining.
Again retendered and identified a suitable
contractor, Jan-Adhar Sevabhavi Sanstha.Bio
mining already started.

Agreement to be executed 
]

Biomining is already started (6500) cum isl
biomined (50%). 

I

3. Palal<kad I(anjikode Palal<kad

Muncipality
Land taken over from
I(erala State Electricity

Board Ltd. in advance

possessi on

I 5 acres at

I(anlikode

r Blue Planet Palakkad Waste Solutions privare

Limited was formed to take up the
development of the project.

. Consent to establish was issued on21-12-2021
to the project with a validity upto 30-11-
2023.

. 200T of municipal solid waste will be
processed.

\ Kollam Kureepuzha Kollarn

Corporation
7.05 acres at

I(ureepuzha

(Govt. land)

o The SPV constituted for setting up of the
Waste to Energy Plant of Kollam
Corporation,

o M/s. Venad Waste Management private

Limited had applied for Consent to Establish
on 09 .09.2021 . The proposed waste to energy
plant is bio methanation based and is having a

capacity of 200 TPD.
o Consent to establish was issued to project on